Shop Information   Shop Info  

drucken / print   Item-No.   100863000

Cage nut M6 for 19" components

Fasteners to mount 19" components, consisting of 50 cage nuts M6, 50 lens head screws M6, 50 plastic washers.
Cage nut M6 nut, screw, washer each 50 pieces

 Quantity           Price   
   1 piece(s)     20.59 EUR 
  20 piece(s)     19.80 EUR 
 200 piece(s)     19.01 EUR 
 + VAT (German customers)   
Cage nut M6 for 19" components
image similar

Quantity  
Further links:
cage,nut,m6,19",schrauben,muttern,distribution,cabinet,ubf,100863000,rackmount,19-inch,rack,data,patch,chassis,box,housing,casing,wall-mount,19,inch,7963000,for,components